



LABORATORY REPORT

AL GURG PAINT
P.O Box 22334
Sharjah, UAE

Report No: WLR15-14635/05
Sample No: WS15-14635/05
Date of Report: 28/09/2015


Introduction: Further to the request received from M/s Al Gurg Paint dated 13th September 2015, the sample of Oasis Trumastic Matt- White was tested for Chemical parameters.

Sample Description : Oasis Trumastic Matt- White (900ml)
Sample Received : 13/09/2015
Date Tested : 13/09/2015-27/09/2015
Tested By : VM

RESULTS OF ANALYSIS

Test	Method	Unit	Result
VOC	USEPA 24	g/L	5.8

Signed for and on behalf of Wimpey Laboratories


Dr. Udayakumar. P
Senior Chemist
Test results relate only to the samples tested.
This report shall not be reproduced except in full, without the written approval of the laboratory.
- End of text -

